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SuZhou Volsun Electronics Technology Co.,Ltd. .

Building 5, JinxingFumin Industrial Park, 413 Mudong Road, Mudu town, Suzhou City, Jiangsu Province, China

.

.

The following sample(s) was/were submitted and identified on behalf of the clients as : identification tags .

SGS Job No. : SHIN1411049950PC SUZPL141101943 - SH .

Date of Sample Received : . 26 Nov 2014.

Testing Period : . 26 Nov 2014 - 03 Dec 2014 .

Test Requested : . Selected test(s) as requested by client. .

Test Method : . Please refer to next page(s). .

Test Results : . Please refer to next page(s). .

Signed for and on behalf of

SGS-CSTC Ltd. .

Derek Liao.

Approved Signatory . .
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Test Results : .

Test Part Description : .

Specimen No.. SGS Sample ID. Description.

SN1. SHA14-224818.001 Yellow solid plate.

Asbestos.

Test Requested : . According to the requirement of the revision of SOLASS in MSC.282(86) resolution approve by 

IMO and “Hong Kong International Convention for the Safe and Environmentally Sound 

Recycling of Ships, 2009” and the marine environment protection committee MEPC. 197(62)  “ 

2011 Guidelines for the Development of the Inventory of Hazardous Materials ”, asbestos in 

the submitted sample as client specified. .

Test Method : . With reference to NIOSH 9000:1994, ISO 22262-1:2012, analysis was performed by X-ray 

diffractometer (XRD), Polarized light microscope (PLM). .

MDLCAS NO.Test Item(s). Unit. 001.

Actinolite. 77536-66-4. %. 0.1 Negative

Amosite. 12172-73-5. %. 0.1 Negative

Anthophyllite . 77536-67-5. %. 0.1 Negative

Chrysotile. 12001-29-5

/132207-32-0.

%. 0.1 Negative

Crocidolite. 12001-28-4. %. 0.1 Negative

Tremolite. 77536-68-6. %. 0.1 Negative

Notes :.

(1) Negative = the absence of asbestos, Positive = the presence of asbestos.

(2) 1 mg/kg = 0.0001% 

(3) MDL = Method Detection Limit .
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ATTACHMENTS 
 

Asbestos Testing Flow Chart 
 

1) Name of the person who made testing:  Swallow Sun / Helen Shao / Anne Huang  
2) Name of the person in charge of testing : Zirco Yu / Derek Liao 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Sample cutting/preparation  

Examination by XRD 

Examination by PLM 
 
 

DATA 

Sample photo: .

SHAMLP1422481801

SHA14-224818.001 .

SGS authenticate the photo on original report only .

*** End of Report *** .
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